F HEATER & DEFROSTER SYSTEM

Pontiac Firebird / Spare parts catalog EPC

Name Ext. inf. A* Part number A Part number, Price per Unit., $
001 VALVE, AIR INL(PLST) (CA, US)F A/C MAN CONT(C60) F A/C MAN CONT(C60) 01 03058610 - -
002 BOLT, HWH W/FL WA M4. 2X1. 41X20, 12. 5 O. D., DOG PT, 6010M, 7253M 11589015 - -
003 INLET, AIRF A/C MAN CONT(C60) F A/C MAN CONT(C60) 01 03058600 - -
004 ACTUATOR, AIR INL VLV(BLADE LENGTH 60MM, CODE 685 ON SHF)(**VPI 1-877-846-8243) (CA, US)F F 01 01996685 - -
005 CASE, HTR RR (CA, US)F F 01 03055143 - -
005 CASE, HTR RR (CA, US)F ( A/C) F ( A/C) 01 03055143 - -
006 PLATE, HTR CORE(RR) (CA, US)F F 01 03048957 - -
007 SEAL, MODE VLV - -
008 SCREW, HWH, W/SEALER, M4. 2X1. 41X16, 8. 9 O. D., 6172M, BO(8. 900) 15656027 - -
009 SEAL, HTR CORE SHRD - -
010 SHROUD, HTR CORE (CA, US)F F 01 03056392 - -
010 SHROUD, HTR CORE (CA, US)F (FOR MOD APPL & POA SEE MODULE CHT`) F (FOR MOD APPL & POA SEE MODULE CHT`) 01 03056392 - -
011 VALVE, MODE - -
012 SEAL, HTR(09. 211) (CA, US)F F 01 03052253 - -
013 NUT, STAMPED, M8, PH (CA, US) 11501047 - -
014 LEVER, TEMP VLV (CA, US)F F 01 03054081 - -
014 LEVER, TEMP VLV (CA, US)F (FOR MOD APPL & POA SEE MODULE CHT) F (FOR MOD APPL & POA SEE MODULE CHT) 01 03054081 - -
015 VALVE, DEFR(W/SHFT) (CA, US)F F 01 03048976 - -
016 ACTUATOR, DEFR VLV (CA, US)F F 01 01996688 - -
017 BOLT, HFH, SELF-TAP, M4. 2X1. 4X13, 11. 6THD, 8. 5 O. D., GM6010M, POR(ACDelco #11508256) (CA, US) 11508256 - -
018 ACTUATOR, MODE VLV(FASTENED BY NUTS)(UPR & LWR) (CA, US)F F 02 01996687 - -
018 ACTUATOR, MODE VLV(FASTENED BY NUTS, UPR & LWR, A/C)(UPR & LWR) (CA, US)F F 02 01996687 - -
018 ACTUATOR, MODE VLV(SNAP IN TYPE, UPR & LWR)(**VPI 1-877-846-8243)F F 02 01996747 - -
019 BOLT, HFH, M6X1X20, 9. 8, PZOR(ACDelco #11508600) 11508600 - -
020 LEVER, TEMP VLV (CA, US)F F 01 03054081 - -
020 LEVER, TEMP VLV (CA, US)F (FOR MOD APPL & POA SEE MODULE CHT) F (FOR MOD APPL & POA SEE MODULE CHT) 01 03054081 - -
021 LINK, DEFR VLV - -
022 CASE, HTR(FRT) (CA, US)F F 01 03056458 - -
023 BOLT, HEX, M10X1. 5X20, 10. 9, POR (CA, US) 11504595 - -
024 LEVER, MODE VLV (CA, US)F F 03048986 - -
025 BOLT, HTR(M6. 5X1. 69X40)(W/WA)(09. 211)(**VPI 1-877-846-8243) (CA, US)F F 01 14069200 - -
026 GASKET, BLO(AIR INLT, TO DASH) (CA, US)F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) 01 03048270 - -
027 NUT, PUSH ON, . 153' TO . 159' DIA STUD, . 70 O. D., . 35' THK, SPR STL, PC(ACDelco #11501937) (CA, US) 11501937 - -
028 BOLT, HWH W/FL WA M4. 2X1. 41X20, 12. 5 O. D., DOG PT, 6010M, 7253M 11589015 - -
029 CONNECTOR, BLO MOT CLG TUBE(08. 859) (CA, US)F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) 01 03037476 - -
030 RESISTOR, BLO MOT (CA, US)F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) 01 14090309 - -
031 SCREW, HWH, W/FL WA, SELF TAP, M4. 2X1. 41X18, 12. 5 O. D., 6010M, PS(8. 977) 15714276 - -
032 TUBE, BLO MOT CLG (CA, US)F (FOR MOD APPL & POA SEE MODULE CHT) F (FOR MOD APPL & POA SEE MODULE CHT) 01 52481471 - -
032 TUBE, BLO MOT CLG (CA, US)F A/C MAN CONT(C60) F A/C MAN CONT(C60) 01 52481471 - -
033 BOLT, HEX W/WA 12. 5 OD, 6. 3X1. 81X25, POR, 6010M, AB PT, 11508430 - -
034 MOTOR, BLO (W/IMPLR)(BOLT-ON)(ACDelco #15-80182)F A/C MAN CONT(C60) F A/C MAN CONT(C60) 01 12491240 - -
034 MOTOR, BLO (W/IMPLR)(08. 855)(ACDelco #15-80666)F (EXC A/C MAN CONT(C60) F (EXC A/C MAN CONT(C60) 01 19131214 - -
034 MOTOR, BLO (W/IMPLR)(08. 855)(ACDelco #15-80666)F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) 01 19131214 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80666)F (EXC A/C MAN CONT(C60) F (EXC A/C MAN CONT(C60) 01 19131214 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80666)F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) 01 19131214 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80173)(ALL MAKES)FS67 3.1T(LH0),A/C MAN CONT(C60) FS67 3.1T(LH0),A/C MAN CONT(C60) 01 19189064 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80173)(ALL MAKES)FS67 5.0E(L03),A/C MAN CONT(C60) FS67 5.0E(L03),A/C MAN CONT(C60) 01 19189064 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80173)(ALL MAKES)FS67 5.7-8(L98),5.0F(LB9),A/C MAN CONT(C60) FS67 5.7-8(L98),5.0F(LB9),A/C MAN CONT(C60) 01 19189064 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80173)(ALL MAKES)FS87 3.1T(LH0),A/C MAN CONT(C60) FS87 3.1T(LH0),A/C MAN CONT(C60) 01 19189064 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80173)(ALL MAKES)FS87 5.0E(L03),5.7-8(L98),5.0F(LB9),A/C MAN CONT(C60) FS87 5.0E(L03),5.7-8(L98),5.0F(LB9),A/C MAN CONT(C60) 01 19189064 - -
034 MOTOR, BLO (W/IMPLR)(ACDelco #15-80173)(ALL MAKES)FW87 5.7-8(L98),5.0F(LB9),A/C MAN CONT(C60) FW87 5.7-8(L98),5.0F(LB9),A/C MAN CONT(C60) 01 19189064 - -
035 CASE, BLO - -
036 GASKET, HTR - -
037 VALVE, TEMP - -
038 CLAMP, HTR CORE - -
039 CORE, HTR (CA, US)F F 01 19131987 - -
040 STRAP, HTR CORE - -
041 CABLE, TEMP CONT (CA, US)F F 01 10170164 - -
042 SCREW, HWH, M4. 2X1. 41X20, 9. 2OD, 13. 8 THD (CA, US) 22536997 - -
043 CONTROL, HTR (CA, US)F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) F OUSIDE AIR HTR W/FAN & DEFROSTER(C41) 01 16089442 - -
044 SEAL, AIR INL HSG - -
045 GASKET, AIR INL HSG(09. 782) (CA, US)F A/C MAN CONT(C60) F A/C MAN CONT(C60) 01 03048668 - -
* In the column 'A' indicates the number that is used in the selected vehicle.
- To find out where to buy the item or analog, click on price.
Throtl